&

WHEELTRONIC LTD.

ORACLE

QUAD RACK
MODEL 14407

PANZITTA SALES & SERVICE
72 George Avenue
Wilkes-Barre, PA 18705
570-822-6720 800-822-6720

www.panzittasales.com

| 14000 Ibs. |
] , (6300 kg.) ;

INSTALLATION AND OPERATION MANUAL

SAVE THESE INSTRUCTIONS
READ ALL INSTRUCTIONS

BEFORE USING LIFT W

AUG. 2003 «.13ss WHEELTRONIC " LTD.



A
AR A A oo, it of

A

x|

[

- A

i L o

P

154

PANZITTA SALES & SERVICE
72 George Avenue
Wilkes-Barre, PA 18705
570-822-6720 800-822-6720
www.panzittasales.com

SAFETY LOCK
REAR. CROSSMEMBER

mhldﬂ_q; tls]s

afsal ol Bkl ok of o}

ATAINASSY LAT'T



PARTS LIST

ITEM QTY. DESCRIPTION

1

TS0 0N bW

B A DS DD DS BASDBR D WL WWWW LWL W WWDER DNDNDDNDDNDDNDNDNDDNDDND R/ /= == = =
O N DA WN A~ O VWO IAANUNDARWNR~R,OWOVWWIONWUNRARWNR O WV WUV KA WD

NN oo oo B~ 0

SET

I o O N N T N S NS ot R e N N N A g ="

POWER PACK, 230V/1PH/3HP

POWER PACK ASS’Y, 230V/3PH

POWER POST WELDING (L.S.)

SAFETY RACK WELDMENT (REAR)
ALIGNMENT DECK WELDMENT (LEFT SIDE)

FRONT CROSSMEMBER WELDMENT (LEFT SIDE)

FRONT WHEEL STOP WELDMENT
HEX NUT, 3/4"-10UNC

FLAT WASHER, 3/4" L.D.

WEDGE ANCHOR, 3/4"-10UNC X 5 1/2"LG.
HEX HD. BOLT, 3/8"-16UNC X 1"LG. GR.8
LOCKWASHER, 3/8" 1.D.

FLAT WASHER, 3/8" L.D.

HEX HD. BOLT, 5/16"-18UNC X 1"LG.
LOCKWASHER, 5/16" I.D.
LOCKWASHER, 1/2"L.D.

HEX HD. BOLT, 1/2"-13UNC X 1"LG.
LOCKWASHER, 1/4"L.D.

HEX HD. BOLT, 1/4"-20UNC X 3/4"LG.
RETAINING BAR

FLAT WASHER 2"0.D X 13/321.D. X 3/32
SHOULDER BOLT 3/8" X 5/8"LG.
REAR SLIP PLATE (FULL FLOATING)
BEARING CAGE

1/4" BALL BEARING

GLIDE BEARING

SHEAVE ASSEMBLY

NYLON THRUST WASHER

REAR CROSSMEMBER (WELDING)
LOCKING PIN ASSEMBLY

SELF TAP SCREW #10 X 1/2"LG.
RAMP PIN WELDMENT

COTTER PIN, 1/8" X 2" LG.

POST WELDING (FRONT - R.S)

HEX NUT, 5/16UNC GR.5

FLAT WASHER, 5/16" I.D.
APPROACH RAMP

REAR POST WELDING

ALIGNMENT DECK WELDMENT, (RIGHT SIDE)
SHEAVE-SPACER 2 1/2"LG.
SHEAVE-SPACER 1 1/4"LG.

DECK SHEAVE PIN

SHOULDER BOLT 3/8"DIA. X 1"LG.
SHOULDER BOLT 3/8" DIA. X 5/8"LG.
LOCK SAFETY PIN (WELDING)
CABLE ROLLER

TENSION SPRING

CROSSMEMBER SHEAVE PIN
SHEAVE SPACER, 3/8” LG.

24

PART #

6-1398
6-2614
4-0429
3-0487
4-0437
4-0366
2-0998
6-0737
6-0738
6-1379
6-0668
6-0058
6-0625
6-0293
6-0674
6-0059
6-0045
6-0056
6-0178
2-1391
6-0426
6-0069
3-0197
3-0196
6-0829
2-0772
2-0557
1-0757
4-0371
2-0637
6-0505
1-0095
6-0115
4-0430
6-0294
6-0295
3-0285
3-0347
4-0438
1-0798
1-0788
2-1008
6-0206
6-0069
1-1234
1-0766

1-0768
1-0771
1-0786



ITEM QTY. DESCRIPTION PART #

49 4  SAFETY SHOE WELDMENT 2-0990
50 4  HEX.NYLON LOCKNUT, 1/4"-28UNF 6-1563
51 4 COMPRESSION SPRING 1-0767
52 4 HEX.NUT, 5/8"-18UNF 6-0662
53 4 INTERNAL TOOTH LOCKWASHER, 5/8" 1.D. 6-0663
54 4 AIR CYLINDER (CLIPPARD #SRR-12-2-SP; 5 1/2" ROD EXT.)  6-0651
55 1  LOCK-SAFETY LS 2-0567
1 LOCK-SAFETY RS 2-1475
56 4  PLASTIC BRACKET 1-0775
57 4  PLASTIC GUIDE 1-0776
58 8  HEXNUT, 5/8"-11UNC, GR.8 6-0673
59 2 SHEAVE-SPACER 1 3/4"LG. 1-0799
60 8  SET SCREW, 1/2"-13UNC X 1" LG. GR.8 6-0726
61 2 SHEAVE-SPACER 2 "LG. 1-0943
62 16  FLAT WASHER, %”ID x %” OD, PLATED 6-0060
63 1 HYDRAULIC CYLINDER 3.5" 4-0393
64 2 SAFETY RACK WELDMENT 3-0581
65 1 WEAR RING 3/8" WIDE X 1/8"THK. X 3 1/2"0.D. 6-0004
66 1 PISTON 2-1035
67 1 "O" RING 1 1/4"0.D. X 1"LD. X 1/8" C/S 6-1585
68 1 PISTON SEAL 3 1/2"0.D. X 3"LD. X 3/8" 6-0003
69 1 PISTON SEAL KIT 0-0241
70 1 PISTON ROD (MACHINED) 2-1036
71 2 HEX NUT 1 1/4"-12UNF-2A 6-1454
72 1 CABLE FLANGE 2-1037
73 1 HOSE CLAMP 4 1/2"DIA. 6-0665
74 2 HEX.BOLT 3/8"-16UNC-1 1/4"LG. GR.8 6-0666
75 1 RODWIPERI 1/2" X 17/8" 6-0001
76 1  RODSEAL11/2"LD. X 17/8"0.D. X 5/16" 6-1304
77 1  GLAND 3-0522
78 1 "O" RING 3 1/2"0.D. X 1/8” C/S 6-0655
79 1 GLAND SEALKIT 0-0242
80 4  HEXHD.BOLT 3/8"-16UNC X 3"LG. 6-1386
81 4  SHEAVE COVER 2-0997
82 1 SERIAL TAG 6-1306
83 1 "ALI" PLATE 6-0988
84 1  FRONT CROSSMEMBER WELDMENT (RIGHT SIDE) 4-0368
85 1  DECAL SET, ALI/WL 200 6-0988
88 1  LOCK SAFETY LS 2-0980
1  LOCK-SAFETY RS 2-1427
89 1 "CAUTION" TAPE, (40" LG.) 6-1125
90 2 HEXHD.BOLT, %#”-13UNC x 3"LG. 6-1381
91 16 HEXHD. BOLT, %4”-20UNC x %”LG. 6-0027
92 10  HEX HD. BOLT, 1/2"-13UNC x 2"LG. 6-0769
93 20 FLAT WASHER, 1/2"LD. SAE 6-0248
94 10  HEX NUT, 1/2"-13UNC 6-0035
95 2 TOPPLATE 2-1125
96 1 LOCKNUT, 1 1/4”-12UNF 6-1453
97 1  “ATTENTION” DECAL 6-1637
98 1  KEEPER WASHER, 2”DIA. x %” THK. 1-1766
PANZITTA SALES & SERVICE
72 George Avenue
25 Wilkes-Barre, PA 18705

570-822-6720 800-822-6720
www.panzittasales.com



9¢

VIEW OFMADRIVER SIDE DECE

L b

T

2 o V4

e ——— e

26 28-29 AR Lol pory Tuoe
. 27 TOAR CLINER
AR LINE i'mory TUBE
/WSIDE TUBE T3 3~
L -
\-ﬁ
\.J

FUPPLY LINE FROM POET

PANZITTA SALES & SERVICE
72 George Avenue
Wilkes-Barre, PA 18705
570-822-6720 800-822-6720
www.panzittasales.com

ATAINASSYV SLIM U1V ANV SOT'INVAJdAH



ITEM

SR E=NIN-J-CREN e R

13
14
15
16
17
18
19
20
21
22

23
24
25
26
27
28
29
30
32
33

QTY.

e T SN S N O R U I e L Y e H e e e eV B 'S T NS RS I NN o}

HYDRAULIC AND AIR KITS

DESCRIPTION

90° ELBOW, 1/8"NPT X 1/4"POLY TUBE
AIR CYLINDER

1/4" DIA. POLY TUBE (50’ LG.)
ADAPTER, 3/8" POLY TUBE X 1/4"NPT
TERMINAL BOLT, 3/4"

PLUG, 1/4"NPT

1/4" NPT STREET TEE

1/4" NPT STREET ELBOW

3/8" DIA. POLY TUBE (25’ LG.)

90° ELBOW, 3/8"JIC M X 9/16"SAE M
HOSE GUARD (4’ LG.)

POWER PACK 230V/1 PH/3 HP

POWER PACK ASS’Y, 230V/3 PH

HYD.HOSE ASS'Y, 3/8"SWIVELx3/8"JICM, 147"LG.

CABLE TIE

AIR VALVE & FILTER ASS’Y

ADAPTER, 3/8"NPT M X 3/8"JIC F, SWIVEL
FLOW CONTROL

3-WAY AIR VALVE

90° ELBOW, 1/4"NPT M X 3/8"NPT F
ADAPTER, 1/4" POLY TUBE X 1/8"NPT
AIR VALVE PUSHBUTTON KIT

AIR FILTER ASSEMBLY

AIR FILTER ELEMENT, (REPLACEMENT)
AIR VALVE FITTING KIT

VELOCITY FUSE

PLUG, 1/8" NPT

MANIFOLD

HEX HD.CAP SCREW, 1/4"-20UNC X 2"LG.
HEX NUT, 1/4"-20UNC

LOCKWASHER, 1/4"LD.

1/4” POLYTUBE ADAPTER

"LIFT OPERATION" DECAL

ADAPTER, 1/8"NPTM X 1/4"JICM

PANZITTA SALES & SERVICE
72 George Avenue
Wilkes-Barre, PA 18705
570-822-6720 800-822-6720
www.panzittasales.com

27

PART#

6-0709
6-0651
6-0706
6-0710
6-0713
6-0282
6-0014
6-0015
6-0707
6-0804
6-0714
6-1398
6-2614
6-0715
6-0731
2-1394
6-0797
6-0090
6-1775
6-0796
6-0708
6-1777
6-0772
6-0180
0-0405
6-0025
6-0182
1-1057
6-0177
6-0032
6-0056
6-0747
6-0593
6-0280



8¢

gIGHT FRONT

DRIVER DECK (SHEAVE STACK)

RIGHT REAR |
POST

LEFT REAR
POST

7
I =g /;)ABLEB : | LEFT FRONT
Py e— N/ POST
__CABLE®2 s N --
—CABLE™! e ' PANZITTA SALES & SERVICE
. ~ 72 George Avenue
—= Wilkes-Barre, PA 18705

570-822-6720 800-822-6720
www.panzittasales.com

NVEOVIA ONILNOY A'1dVD



CABLE ROUTING

ITEM

0N DN B W —

QTY.

N N N e e e

DESCRIPTION

CABLE ASSEMBLY, 387”LG. (LEFT-FRONT)
CABLE ASSEMBLY, 178"LG. (LEFT-REAR)
CABLE ASSEMBLY, 234"LG. (RIGHT-REAR)
CABLE ASSEMBLY, 442”LG. (RIGHT-FRONT)
HEX NUT, 7/8"-14UNF, GR.8

CABLE SPACER, 2"LG.

FLAT WASHER, 7/8" L.D.

CABLE SPACER, 1"LG.

PANZITTA SALES & SERVICE
72 George Avenue
Wilkes-Barre, PA 18705
570-822-6720 800-822-6720
www.panzittasales.com

29

PART#

2-1287
2-1094
2-1095
2-1288
6-0724
1-0800
6-0725
1-0801



POWER PACK

wod sajeseizued mmm

02/9-27T8-008 0T/9-TT8-0LS
S0/Z8T Vd ‘a11eg-sa)|IMm
9NUdAY 964099 2/

JOIAY3S B SITVS VILIZNVd

30



